super Performance HELIGOPTER

TREX 450 PRO
INSTRUCTION MANUAL

AULIGN

Thank you for buying ALIGN products. The T-REX 450PRO is the
latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 450PRO

helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.

ﬂg@?%%ﬂﬁi?@@ﬁ+ﬂ&ﬁ*&ﬁ@ﬂ;

EAEEHR 2N AS KBTS HENNBEEIEEE > URRITAS
NEBBNBREDRSIVET - TRIBRIELA > ABULERAREE
 HE—ERENBEFREMEANEL  WELLEREELIRES
MIERBESE -

Contents

INTRODUCTION

IS

1~

SAFETY NOTES
ZEEEEH

EQUIF‘MENT REQUIRED FOR ASSEMEBLY
= jL..M. 1

PACKAGE ILLUSTRATION
BaeRE

= lec e

SAFETY CHECK BEFORE FLYING
RiOEZEREEEER

o~16

ASSEMBLY SECTION
HES

17

EQUIPMENT ILLUSTRATION
i w2 S BET

18],

BRUSHLESS SPEED CONTROLLER [NSTALLTION SUGGESTION

ESCHm ISR I s jie

Pl By T 1_|._

18

CANOPY ASSEMBLY

F-!,!GI'I_ T _,-‘:.T‘T

19

SERVO SETTING AND ADJUSTMENT
AR R

19

ADJUSTMENTS FOR GYRO -HDT IL NEUTRAL SETTING
PedR e EE R CPYT 2558

20|

PITCHAND THROTTLE SETTING
= [iE FUR ED S P ERE

21

POWER COLLOCATION REFERENCE
RERNBESSR

21~23

RCE-BL35X BRUSHLESS SPEED CONTRCLLER INSTRUCTICH MANLIAL
RIS9:228 AR 0S

24~126

FLIGHTADJUSTMENT AND SETTING
RiTENFFAREHIELE

27~34

PART NAMES AND OPTIONAL PART LIST
SHV B fEBR e




1.INTRODUCTION riE ALIGN //

Thank you for buying ALIGN Products. The T-REX 450 PRO Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
forfuture reference, routine maintenance, and tuning. The T-REX 450 PROis anew product developed by ALIGN.
Itfeatures the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

RIFICRBDNER R EESHHEEER T-REX 450 PRO EF# - Eﬁiﬁmﬁuamﬁ$ﬁ%%Z%ﬁﬁﬁﬁﬁ%lﬂﬁﬁfﬁ

ESCEFH BRBELBNRGTEARES « EREES Eﬁﬂﬁ%bﬁﬁ‘fﬁﬂ?ﬁ]&% T-REX 450 PRO EHHBE{THIEBN E
 ARIMERKROBEENNESHEBRMEEHNRITEITE - T-REX 450 PRO # 2R RIELESE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 450 PRO are not to ech products and
Technologies to provide superior performance. Improper t in serious injury or even

death. Pleaseread this manual carefully before using
and the safety of others and your environment when o

Manufacturer and seller assume no lic se of this product.

Intended for use only by adults with experien ters at a legal flying field. After the sale
of this product we cannot maintain any control

T-REX 450 PRO ﬁEEﬁ%IEE o0 ﬁﬁﬁ@ﬁ%?“ﬁKﬂ%ﬁﬂ?ﬁE
Ex_ﬁzfﬁiim’i‘%éﬁﬁt ZE AR EEFBNER - &S EHEa
AEBEEYERSRE BEQEX FERRRERABCHERMEBELLER HERLMA
HEBERMEAE ZETHETRIFER  EREHBALIRTEETRIETNE
FA BRI EE{ED!

We recommen ssistance of an experienced pilot before attempting to fly our products for the
firsttime. Alo i ay to properly assemble, setup, and fly your model for the first time. The

T-REX 450 PR i rtain degree of skillto operate, and is a consumer item. Any damage or dissatisfaction as
aresult of ac ifications are not covered by any warrantee and cannot be returned for repair or

replacement.
experience pr
ﬁﬁ:ﬁnn% Ijmﬁ'ﬁ

=
i EARR
I8 AR FS -

s during operation or maintenance.

BIERWERBFEM @GR » WEFEEAR  EESMAFEREH E%%  (EQERERPTISRES <
EEANERMEIES  EGERRFHEDER A28 2 dANEGRERRTES - BESH

2.SAFETY NOTES 2£ixE3R

i CAUTION
x B

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEURKE EFEESCHMEGSR  ROBHUER A  AREEAETIAREER  ESFZHREARE - LIREBELHA
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




'L LOCATE AN APPROPRIATE LOCATION E#é=hitn i A

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near e o
buildings, high vnltage cables, or trees to ensure the Eafet‘j’ of yourself, nthers and ynur -

to fly fur reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET

SWERITEEERTERIT < L) EJEEEJ_E;RE/I\ S1E - BEY) - SEEER - @R

%%*ﬂ%ﬁ%@$ CEMAFENER - NREBR > BUEBEELIES EEER
F 1T BEHMRTKRMEMAIBERE XNEHNEE -

fET™RIF - IR ASRBENZE -

"oRE%El | pREVENT MOISTURE Eiésifisis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
WMAREA - Eﬁﬁ%mﬁ?\%%ﬁﬂﬂﬁﬁ%ﬁ%i’—?ﬁ@?@i’—?ﬁiﬂaﬁﬁ%lﬁyﬁ TR !

"E°r PROPER OPERATION 77 &EREES

Please use the replacement of parts on the manual to ensure the safety of instrug
product is for R/C model, so do not use for other purpose.

EPSTUENT  FONARNENKE  EEETHESESPNE
- BEDBRERBERARE  FPDBRAERL  LDBEREZE - EDHN

WERNNG OBTAIN THE ASSISTANCE OF AN

Before tuming on your model and transmitter, ch
on the same frequency. Frequency interference c

flight simulatur.)

Eﬁﬁ%ﬁﬂg o B0 SA R B) WA S
WECBRMALER %E%—Emﬁﬁ ¥y $i
ZEERIFRT

(ENREEERR

&W%HN:IEIG S

Operate this u ility. Do not fly under tired condition and improper operation
may cause ind

BIRBECET —ERMEERNRIFEEEFH  BRES - BENMETAERIE B
NBERRAIEERES -

AN ALWAYS BE AWARE OF THE ROTATING BLADES @&t EEhSt+

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, ———
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

ATV KEEP AWAY FROM HEAT EE#iR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi# ALIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY 2g&EgRE 7515

Transmitter
(6-channdl or more.helicopter system) Receiver(6-channel or more) 11.1V 35S 2100~2500mAh Li-Po Battery x 1pc
BRI (REL CE R R R B D) 11.1V 35S 2100-2500m4h [ 1-FosEh x 1

A

Dia Pitch Gauge x 1pc DS41 0M Digital Servox 3 GP750 Head Lock Gyro Combo
IEESTUREERR « ] DSLATOMB{TI TR 88 « 3 GPTHIEE PR 8 (GP750+0S520)

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYS®IA

Scissors Cutter Knife
5] 5

|

.,

e Nose Pliers
SR

"’ . screw D Philips Screw Driver
oil A : kA
f8in R S ".3mm FR1{ 430mm)
4.PACKAGE ILLUSTRATION %83 ALIGN I//
Flybar rod x 1
TR 2 1
450HZ1
450H22
Tail boom x 1 450HZ3
EE ¥ | 450HZ4
450HT3

Rudder control rod x 1
FEFER RN ¢ 1

Tail boom bracex 2

EETREHE 2 Mainrotor head set x 1
EMFEMES = |

Tail gear box set x 1
EeEFEHE < 1

T43-4

Main shaft x 1
R481 |

\ ES
ESCx1
Canopy
Bm e

:gglfg I:rlame Setx ) b %agg?irg skidx 1




5.SAFETY CHECK BEFORE FLYING RiIaIZ=HEEESIR AULIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT S#R{Ta1EREBATROTANMGEES

7rBefore flying, please check to make sure no one else is operating on the same frequency for the s afety.

7r Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7T When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7r Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

71 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and prem ature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

7rCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* BARTAIBCERMERNBERESEFHBMA - LERIESEMANZE -

* FIUMRTHIEE TS S S EE RSN ESE ST EOMTHIARE -

* 5 18 A i 38 P }%1* T EURRES  BANEEHREE - BB (IOLE)ESREAUE -

*EREFUABTERHBBINES  HEBEE CHEENBE SHEEBENEER @ BREE

SEAEA I IR -
A IE i 5 RY hF?T TiekENRR  FEESEMANZE  BEESKLENES -
t??g%&%ﬁ?a%m%fl%}ﬁm@ﬁ% RO E&EEE  TREGMRBHEIEE S i B30 AR 23 1% B EX
~ 0 VIR pee e
* RTATEF G RV AR FRHERIE - BREEHEITENBRNS RB = 7 5T 3 [ 56 7% R HY)
8hfil - BRWERATENSHNMERERT - EESHAAT RGN GE £ IR FE WRERENEENL -
* MEMBHNERRESERRER - BRMERERITERN © 5 PE 48 T
*xEBEMREFREBEESEETFE  ROPDOEIDHAZNHIRT = Bl £ 5 1E B4 '

e Eaomenthe
N

88 BA 2 L

450HB2

450HB1
14T =1
M3x3 Set Screw x1

Motor Pinion Gear x 1pc

450HG1 450HZ RIETH ¥ |

450HH2

450HT2

AL
=
ALIGN -

450M Brushless motor x 1 RCE-BL35X Brushless ESCx 1 325D Carbon fiber blade x 1
A50MERIRRE x 1 RCE-BL3OX 3bZris#mla8iEas x 1 I25DBRME = IR x 1
p
When you see the marks as below, please use glue or grease
to ensure flying safety.
ER MIRCRESR S LB Oh » LIEBREAZO5EE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Elue Selffurnished  T43 Glue width: approx. 1Tmm
’ OIL: Add Grease. AR REBER  TsremEaim
Rgg g% g%ﬂ gﬂ%@m EhEsBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43:{P RS2 a small amount on screws or metal parts and wipe surplus off.
OIL :ARD0E:E:0m When disassembling, recommend to heat the metal joint about 15
: . npn Seconds.(NOTE: Keep plastic parts away from heat.)
gg:sn :j;?:ln:llng ball links, make sure the "A" character Eﬂ%;%ﬁﬂfgfgﬂﬁ ?Diﬁﬁ' P Ey%;%ﬁ%@ aﬁ%ﬁﬁﬁggg
| SEEBRERIEE  ATERN - A BT e




6.ASSENMBLY SECTION #8783 ALIGN I//

450H H1 Apply alittle amount of T43 thread
Metal main rotor housing , lock when fixing a metal part.
T T EEE B EN R RS ER SR (SR

© (= © [

Socket button head screw Bearing

HEEETEREWEHM2S Smm) x 2 B 0250 5x2.5mm) x 2

Bearing

BREE 2% a5 pBx23mm) x 2
e

CAUTION i ]
& * B meﬁ Bearing

- = - w1561 8.7mm L1ieT

When tightening linkage balls and . 23 ¢ 5%2.5mm
screws to plastic parts, please note Already assembled
to tighten them firmly and the best 'EY;HEW
tightening torque is within 4~ 4.5 5;7"9‘ button head SHE T
kgf.cm. Do not over tighten, or the collar screw
plastic parts will break off or the ,Laxfﬁﬁ [n&'imgmﬁ

screws strip.

fin EEREEEE A ERLTE - AR Bearing
gg@ﬁl EA%EE%%—J.MF.U%% W
‘% : Eg%xi@ﬁggﬁﬁﬁ SR IR 2 SR gL =S d 2% 5 pBx2. 3mm
a5 - ’ Metal flybar seesaw holder - ) | Alreacy assembled
— T ET AT EIEE
Factory.
For original manufactory package, by actory.
ifthe product is already assembled RN
by Factory, please check again if
screws arefirmly secured and
applied with some glue.
FEETHEEENE EHER  ERHEE
HeRRESEHELRE -
Al p— ontrol rod
Sockaswrow [
BT R A CHERE |
MZxBmm = .
Bearing
L= Metal SF Mixi
g 2% 5% Bx2 3mm TESFEREE

Washer -
Eﬁl ,-""---
g2xg 3602 Flybar rod e

Tl W4T L

&1 897:x220mm .~
L
o
."---
.‘--"’

Tl L
A8mm ’

Words face outside
FHEEHRN

.‘--'r"

.-‘--"

L
_+7 M3 Set screw

: M3LE SRR
@/MSﬁmm

Metal flybar control
T P L

450HH1

© (m © [wew

Linkage ball A(M2x2.5) Socket screw
Linkage rod (B) TN M2 51 ( 0 4. 75xT 1 Bmm) x 4 I R TR M 2xBmm ) x 2

o e

i Socket screw
4 : Bearing B T T AR 2cdmm ) x 4
< MM : B o2 g0 pBx2.3mm) x 4
- © (i

: M3 Set screw
N l""'-#) M3 EEE M 3x3mm ) ¥ 2
e | @-—)’;"" ““;@ © |

Linkage rod (B) Washer
FAF(E) x 2 T o2 3 6x02mm) x 2

\*Eﬁﬁm

Socket screw

H B B
I 2zdimm

.Y




lock when fixin g a metal part.
BRENEEETREREN L EHRE

450HH1 ‘ 450HZ1 I ,Applyalittle amount of T43 thread

i - -~
© (o O —
Socket button head screw !-'"ﬁge 1rgd3(2[:;| ,

T T E R (O mm ) x4 R0 o1 3x32mm x

© [ — O3

‘]
Socket screw C.-—-""'-I
B T TR 2xamm) x 2 Ball link
:I EFmE a4
* : : :| L

Bearing
B 24 S B2 3mmyx 4

(O) ]

Bearing _
B a1 Sx g dx@mm) % 4 (R

© (Jm

Linkage ball A(M2x2.5)
TEEEA M2e2 50 ¢ 47571 Bmm) x 8

Long linkage ball(M2x2.5) —
EATE T M2 5 (a4 TS 968mm) x 1 = —

Socket collar screw

EEM SIHEWRS
M2 2mm

@ I Linkage rod (C) Main shaft

Washer e
- 32mm | 20.9mm Approx. 43.5mmx 2
Foalgdx a3 Bx02mm)x 2 i¥+?(C)Fb‘43.5mm 3 92X ¢ Bx118mm

450HB2

© o

Socket collar screw
HEEE T EREESM 2 2mm ) x 1

O

M2 Nut
H2TRNE 1

o
i CAUTION
E =

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FESSHEFESNTEEHER  ETHRE
HEWmHRE TR LR -

When tightening a screw t lastic ALLNER Logo faces down
part, please tighten it fi
over tightened, or th

A5 7, B SRR
o7 TR A T

Bearing
L1 ]

) ©2% & 5x p6x2 .3mm Socket screw
#%ﬁ?ﬁﬁ t':?" A{ME"{E 5':' Already assembled HEMR SR

4. T5%7.18mm M 2xEmm

Washer
E= |

Washout base
Washer S
= 3o
o 2xa 3.6 2mm

Bearing
B
1 .5 g dx2mm
Socket screw : S
— i ocket button head screw
BB S AR ' Metal washout control arm o I T PO R A
e | SRRE SRS 0#x4mm
i
! Radius arm
! R adius i

Linkage ball A(M2x2.5) .
BTN (M2<2 .50
4. 75x7.18mm

Long linkage ball(M2x2.5)
BT R (M2x2.5)
4. 7519 68mm

||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||




lock when fixing a m etal part.

' Apply alittle amount of T43 thread
BHEANTERETEEDEETI GHRE

Metal main rotor holder
i IIII_.'I.I_-...- ....I .II :
: . v i I!.

R

Feathering shaft
e

f3x g 4x5Tmm
Apply grease
FE LSRN

Bearing

¢ 4% Bx3Imm

Linkage ball A(M2. 5x4)

Flat side faces outside
L EEAN

T ‘

I R ",1' J“ ;// DEIT‘)H rubber
N ol L HEIERE ()

g4 g B Sxdmm

Words faceoutside
FHRFHN

Thrust bearing
L=

ol
— ______________________?_%}{_?_B_}{?'_E_TT_I 2% p B0 B
etal main rotor holder Apply grease on i
L ERE A thrust bearing ! Socket screw
\ IFHERE A - R ; by

il —. i I 2Em m
| m
. "IN" markfaces inside
i INFHEED  pin (larger ID) Thick (smaller ID)
i (ENEL ] (e e '

Thrust bearing || # [ 5

450HH1 |

Linkage ball A(M2.5x4)
A M2 5000 0 47501 3mm ) x 2

1] O | =0 | AFT

Washer Linkage rod (A)

5 5.5 ¢80 4mm) x 2 R (A) 2 When tightening a screw to a plastic
O part, please tighten it firmly, but not
@ ]:_ over tightened, or they will strip.
. IR 2 DO EERR L R R 3 R
Thrust bearing :

o] &SN H DS TS EaH
LEHEENE( 3% 4 5x3.5mm) x 2 Socket screw Damper rubber
e B T T M 2xEmm ) 1 2 SEEREE A E {pdug BSxdmm) x 2 For original manufactory package,

if the product is already assembled
@ [| © |:| by Factory, please check again if
screws are firmly secured and

applied with some glue.

Bearing Washer Collar FEEsHEERNREHER  ARNER
Bl o dx pBx3mm) x 4 EoOl ¢2xp B0 Bmm) x 2 WEIEE(odx o 3600 mm) x 2 HERHESHELE -
o

7




Apply alitle amount of T43 thread
, lock when fixing a metal part.
BRAEANCEEETEERERTIIERE

Flybar paddie
Rl

Socket screw
BN E

I 2x3mm
; Metal head stopper

7 B E W I B 8

Flybar rod
A
o 1 87x220mm

9w
g

AT

When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.

PR A B FE RN %Eiﬁﬂﬂﬂm

o]  TT0iE SR ST oy
450HH 1 |

For original manufactory package,

if the product is already assembled

P
@ [_ by Factory, please check again if
0 screws are firmly secured and

—r Soclkeat screw applied with some glue.
= FRECLRERNBEEHEER  ARER
X I TEA T #M 2eamm) w1 EGET S L .

Approx. 75mm

“ #175mm
|

Approx. 75mm
#7amm

JE

I,

Carbon fiber flybar paddle
N

Make sure both sides are equal in length.
AR EE R EEEE -

8




PP T PP PPy

450HZ2 |

. . Option 2% :
Apply altle amount of T43 thread ! :
InF'cFIIt:th en fixing a m etal part Washer . DS4Servohorn | 450HB1
: : =0 i DSAEIEE i
O I A (AT A3 (R v X0 Emm eSS

Linkage ball A(M2x3.5)
mrmEs (el m

Socket button head screw | o 4.75%8.18mm

3 HEMNT R
M 2% Erm m
Bearing —
B Bearing
S 1 Emm B oS 1 xSmm) x 2
Metal bearing holder
i B i EE R
A e M2 Nut
Option 32iE : M2t

'DS410M Digital Servo:

1 1.Stall torquefsitt i 7: 1.8kg.cm(4.8V)

i 2.2kg.cm(6.0V) 1
‘2. Motion speed/fEzmE: 0. 13s5ec/60 (4.8V) -
i 0.09sec/60 (6.0V)
. 3.Dimension/R7:22.8x 12 x25.4mm ‘
E_ﬁ.WEightf.l: 13.3g

-ﬂt;@?@
i Linkage ball A(M2x3.5)

BRTEA (M243.50
4. 75x8.18mm

© (e

Linkage ball A(M2x3.5)
TEA MY 90 o4 T5xE18mm ) x 3

2,
o

MIaRNE x 3
©

Socket button head screw

M TEE LSS 2Emm) x 6

(o |

Washer
E2E( o 2uobx0Bmm) x 6

Carbon fiber main frame
ekl = 68 4

T.2mm

450HB1 \
© (e

Socket button head screw
HEEESEREMZ SxEmm) x 9

© (oo

Socket button head screw
FEEESEGEMZ S10mm) x 2

© |

Washer
25| g26x0 5.8:0.6mm) x 3

Motor mount
RiERTFE

S

Washer

Socket b
A TEMTS
M2 Sx5mm

E= ]|
o 26xo58x06mm

Socket button head screw *
FHEER SRR
M25x10mm

Car

ORI
m

Skid mount
Tl 22 [ R

bon fiber bottom plate

i B EAR

button head screw

Main shaft

Main frame assembly point:
e )

First do not fully tighten the screws of main frames.

Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The
bottom bracket must be firmly touched the level table
top (glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tightenthe screws. A correct assembly can help for the

T~

v

¥

{K

Press two main frames equally.
T R IR T

Mainframe

P

power and flight performance.

B ARE TS B . L
BiRESMEAZEHEE NATHEZ _FEHAERL Glass surface
TMRERIUESIE  FEERUASENESH (REER BETE

EEEE  SESFETHEIEEERFETSHEREBEEHE

w4 - CHEBmAEESS HERITIEEGREESE -

by

C

1




450HB1 |

Apply alitle amount of T43 thread
, lock when fixing a metal part.
BRENCEETACRERTL®RE

-
Socket button head screw
HEEETEEEMZ Sx5mm ) x10

Canopy mounting bolt

WEREGE (Im
=
Socket button head self
tapping screw
FHEHBENEENWT&T2.6x6mm) x 8
(@] [Ty

M2.5 Set screw
Y2 DI EEIRENM2 Sl 2mim ) x 2

Battery mount

/ Socket button head screw
HEENT SR

M2.5x5mm

M2.5 Set screw
b PN =L o
M2 5x12mm

!

Socket button head self

tapping screw .

HEFENTEER h

T2 .Gx6mm N

Socket button head screw
P TR A
M2 SxSmm
450HB1 2 |
) . f3X ¢Ex3mm éagﬁ?;%mﬁ?-l ount ( R)

Bearing
B 3% g Bx3mm) x 2
Bearing
Bl ¢ Bx ¢ 10x3mm) x

B
B 1 0x3mm

T _,,-«*"'f Hexagonal bolt
: L mEEh
,.IH.-“‘".I’
.
Bearing
@ B
6% o10x3mm Tail rotor shaft assembly
- Long umbrella gear B E S
Bearing MEEIEE

A ¢ 3x g Bx3mml x 2 F26xg138x19.25mm

Metal tail unit set
i O 0 B B B R
&8 .5%413.5x32.5mm

Eﬂzrigg \oxsmm 2 HEGENE
il B 10x3mm) x
¢ Exg10x7Tmm Metal plate (R)
i RS EE
@ I:':- 2B.75x15x15mm
Socket screw Aluminum bolt

FEES T EESEM2x5mm) x 6 Socket screw

BE AT =R
M2 xSmim

EBEE SRR
¢4x155mm

. iy

Bearing
B
Metal plate (L) :5x¢85mm

iSRS AR
26x15x6.03mm

10




450HT 1 |
(=

Collar screw
B EEM2xBmm) x 2

(=

Collar screw
B EHHEM2xBmm) x 2

(o

Collar screw
B EEM 2x9mm) x 1

© o

Socket screw
EEATARSHEMIEnm) x 2

0) []

Bearing
B e 2% 52 5mm) x 4

Bearing
Byl 3x g B2 8mm) x 2
Bearing
Bl g 4w g 72 5mm) x 2

o m © [
M3 Set screw Slide shaft
MACAEFEMI3Imm ) x 1 Ef#BEx]

Collar A Collar

ERREEEN o2 3xdmm) x 2 B 4 S G &

@ D tpdx S 1x0 3mm)x ]

WA M2 350 o4 T5xB 18mm ) x1

© ()

Linkage ball E(M2x2.5) J

Washer
FEolg2x g3 6x0.2mm) x 3

HEE M2 500 0 d 756 3mm) x 1

@ CAUTION
it =

Aim taill rotor hub at the concave of tail rotor
shaft and fix it,please apply a little glue on

the sat scrow.
EEREWE THY = h e LA I - ARSI AR LR -

Washer
ol
p2xg3.6x0.5mm

=

* THE
4. 75xE.3mm

Collar B
EFTEIER 0 2x 0 3x3mm) x 2 @ ”
Washer p
C[- Fol(p 203 60 5mm) x 2 !
Linkage ball A(M2x3.5 Collar B Collar A
0 " ) @ | EFHEHEED .

p2x g Ix2.2mm

Socket screw

HEAAGH
M2x8mm

Washer

|
p2xg3.6x02mm

3

|

Metal Tail rotor holder

pi =g by
Collar screw
HEGH = Bearing
M2 mm || B

: g 3% g G2 .5mm
J

Bearing

i
f2x g Sx2.2mm

Tail rotor hub

FENE Wi T AU EE
pEx18.2mm

M3 Sat screw

M31E A
M3x3mm

Collar screw

HEM®

Collar screw I 238 m

BERH
M 2xEm m
Collar

B R FEEEe

pdx g5 1x03mm

age ball E(M2x2.5)

(M2x2.8)

Care must betaken during
assembly to ensuretail grips
operate smoothly without
binding. Any slight binding
may affect tail action during

Already assembled by factorny,
please note to check again.
Eff il - EHBUETHIERE -

Tail rotor control arm

flight.
5 09 - TR BIE - T
O E T R ED I B -

REIE BT IS

Washer

o
d 2% 3.6x0.2mm

Linkage ball A(M2x3.5)
IS (M2x3 .50
g 4. 75x8 18mm

&C%UT%!H |

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten &t firmly, but not over tightened, or they will strip.
Lﬁ%gl%@ggﬁﬁwiiﬁ  [ERADECARNE E R DR EENT - s sEaE o
=] g 7 N

Collar screw

HEGSH
22 mm

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

IR ER P B0 o R T S B D SR
g1 MERIIHD I EE B 2R 5 -

For original manufact ory package,
ifthe product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FRESHERENSEEHER  @JTER
AERHETHRLE -

Tail pitch bell crank
must be parallel to
I tail output shaft to
ensure sufficient
pitch travel range.
ETEY L L
FRHITEREN -

lock when fixing a metal part.

, Apply alittle amount of T43 thread
BHENEERETAEAERTIIBHE

11




When assembling into the tail boom,
please apply some oil on the surface,
to make it smocth during the

2

Apply alittle amount of T43 thread

lock when fixing a metal part.
EHRENTERTARAEETLIBHEE

assembling and keep it vertical with
the torquetube for smooth rotation.
SMNEEAE  AEHRLMER - LIFEETIER
ARSI EEEEEE FFE B EHEE IR -

Already assembled by factory,
please note to check again.

Sl - WL aiTFERE -

Torque tube .
e = (@ $E 17 When assembling
: thetail boom,
pleaseaimat the
fixing hole ¢ 3.

EANEEREEEN
HEEE +IBEL

Tail control guide -~ T .
EEHFEEE

o |
1 l ll";

Tail blade
g

(AT Ao

7 Socket screw T~
S B TR
Tail boom M 21 2mm e Collar screw
) EE BEH
Ball link 347mm

Rudder control rod
FE fEF2 &l E AT
g1 . 3x330mm

FITRF 7 AR

Tail boom brace M Zx1 8 mm

L WEH ﬁEE
Socket button head sam/ﬁf

*F P Y TR

bling,
M2 SxEmm

ape c)

boom
3—0.05mm)

”.14"

FIEEEE - OlNLEE

Metal stabilizer mount
TERTHEETE

Tip to fix the be {5 &hiH iE 5 & E 1 Z 8

M 2xBmm

ar mount

3K CF Vertical stabilizer
K G E W

Please apply

HERRE TR T FaEH

gluetofix MRB4ZZ bearing on the torque tube, avoid CA glueadheringtothe
ause the bearing stuck. When assembling into the tail boom, please apply

earing holder and press the holder into the tail boom horizontally.
MHEEFEEEGE L BENSIEFINNERMBNET =X S AEEAKE  EFUHEFERENERE

Bearing Trim 10~15mm

Spray Silicone oil inside thetail boom  #F®EI-1omm

ERETE®D

) Oil Neutral point ﬁ%a""g
éaé' boom e of torquetube  o4x¢8x3mm . .
= &) & i orquetube
347mm :C> \ < ::| EE?HHW
. J ;g | ;oL / }
— I
by YL 3 Ay X X4
! ! I ! !
| Torque tube bearing holder \

Tube front E.g?ﬁﬂgg g Tube end
I 7 05.5%11 . 25x8mm i

450HT1 |

(o

Collar screw
B EEM2:Bmm ) x 2

e

o

450HT3 |

- : D \
Socket screw
BEATASHMZ Zmm ) x 2

(ST 111111111

Socket screw
EEATESSEM 2 8mm ) x 2

© (-

Socket button head screw
HHEEM RS2 5x8mm) x 2

12




450HB1 |

Soclket button head

© (.

SCrew

A ETE AT AR Sx5mm) x 8

450HT3 \

Socket button head

©  (——

screw

4 ETE AT EEERIMZ Sx8mm) x 2

Socket button head screw

HEEPT R
M2 SxSmm

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.

BRENEERTAEAERTIIBHE

i CAUTION
E B

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

R BRI - S R
o] MRR AT EE SRS -

For eriginal manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws arefirmly secured and

applied with some glue.
FEE4HEEENREHER  ELEE
moFEmESHRELE -

Socket button head screw

FEAENEES
M2.5x8mm

Recommend sandingthe marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
EHRRTRERETE  TeAf800-1000kwEIE - IMERFRBREELIH -

Waterproof abrasive paper
KA

bLutton head screw
AT R
M2 5x5mm

13



450HB1 | 450HZ1 |

Apply alittle amount of T43 thread
lock when fixing a metal part. ™

-~

o
Linkage rod (D)
{5 1) ¢ 1.3x19mm x 3

©  (mmw

Socket button head self

2

BRANEEBTEAEFREETIIEHE

tapping screw
FHEREERWARTI.6xE8mm)x 2
.

Gz

Ball link
EAPEE x b

",

450HB2 |
@  |m

Cross screw
[ S EmM 2 dmm) « 4

O |

Shaft ring
B EERERE 6% oBX1 Bmm)x

© [ -

Socket collar screw
[ S R R EE M 21 2 ) w1

©

M2 Nut
L MAERIE X1

450HZ3

©

Main shaft spacer
FEE (5% 090 Trm) x 2

Linkage rod (D)

Approx. 31.5mmx 3
EARDEI . Smm % 3

Please do not overtighten,
a overtighten may cause
the autorotation ive
gear deformed

EelRsatie?

Socket co
B B TR R E

Main drive gear set
TEEEE

|||||||

Linkagerod (D)
E D

Ry -n » &

.

—
—

g

==
(=

2\

3

Anti rotation bracket
+5F 6R T4E

(d

=

=

Socket button head

sdf tapping screw

FHEEN T EENT
T2 ExEmm

Main gear case

FEELEE
g 10% ¢ 21 .5%7 Bram

One-way Shaft ring

¥ oEnEE
¢ Bx Bl Bmm

Cross screw

(I B S
M Zxdmm

One-way bearing
B [ B
6 o 101 2mm

Already assembled
25N

One-way bearing shaft

Main drive gear i
B
1507
]
]

Autorotation tail drive gear

FESER) L8
1087

R E
5% Bx21.5mm

14



Apply alittle amount of T43 thread
, lock when fixing a metal part.
BEENREEAEERERT BHEE

@ CAUTION
F =
When tightening a screw to a plastic

part, please tighten it firmly, but not

over tightened, or they will strip.
U 0, O R U A SR SRR
o] » M&REAH DT E TSRS -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.

FREdLEBmEENREHER  ETEE
e WA ESEHE LF -

450HH1

;
I::' 325D Carbo fiber blade
3250mEkS EF W
Socket collar screw
HEM T EEEESM I Emm) x 2
.Nm i 450HM1 |
VIS ERIE x 2 \
h A

© [

Socket screw
BT TP TR M 2. 55Em m) x 2

© |

Washer
EFO
(2 6xe5 8x0.8mm)x2

450HZ2 \
©

M3 Sct screw
WAL EEIRERIM 3x3mm) x 1
A

Motor pinion gear 14T
FRIEEER 14T

M3 Set screw
MILEERARE:
I 3x3mm

Motor

Socket collar screw

HERESHEWS
M3 Bmm

p==]
o
i f
/ @
M3 Nut
HIMEEIRE -
(4]

Socket screw A
EE AT R
M 2.5x6mm
For motor fixing
5 = E TER

WE sher

4»2._6‘-)( 5. Bx0.6mm

s

Make sure the motor pinion gear parallel (match)

evenly withthe main gear while assembly.
HER - TEamEzgETS -

Avoid contacting rotating motor by
hand or foreign objects.
EE%EDB—H!I NFERHERMLEST
= "

Set the motor pinion gear tomain drive gear meshto approximately 0.1 mm
toavoid excess power consumption or motor burnt due to overload.
FEAEIBRLENMERESENT). ImmEE - ARERs RSB NEXHB/ESIAE D6
B MEJEBUB[ERS -

15



, Apply alittle amount of T43 thread
lock when fixing a metal part.
BHENEEETAR IR BHE 450 HB1 ‘ 450H22 ‘
CAUTION ( ( |

When tightening a screw to a plastic Socket button head self tapping Linlf:?gqeqti?ll ﬂgﬂifg.ﬂ 1
part, please tighten it firmly, but not screw BRAMZ3-3)( @ 4.75x818mm) x
over tightened, or they will strip. HFHEHEMNTEEMRMTI.6x6mm) x4 @ E
(R 7, BORSE SRR LT B E IR IR -
o]+ MRS T EE BER 5 -

M2 Nut
For original manufactory package, HAERNE 1
if the product is already assembled
by Factory, please check again if @ [
screws are firmly secured and
applied with some glue. Washer
BEEESLEERINREHER  EEEM T 62 6% o5 Bx0Bmm) x4
ReRRESEHELE -

©  (jw

Socket button head self tapping
screw
FHEENNEE NI 2.6x6mm) x 4

Linkage ball 8
IREEA (232

- Option 5f&

Socket button head self
tapping screw

FHEERTEERIER
T2 BxEmm

Tail Servo
[ fF 12 IE 3%

-----------------------------------------------------------------------

'DS520 Digital Servo:

1 1.1520, s standard band /1520, s msaR#
: 2.5tall torque/si g 1. 9kg.cm(4. 8V)
Tail servo mount 2.3kg cm(5. OV) E
al : 3.Motion speed/ifrEn: 0.09sec/60 (4.8V) !
R e i 0.07sec/60 (6.0V)
4. Dimension/=7:35x 15x 29.2mm ]
5.Weight/m#:25.99g

Socket button head self tapping screw
FAErT BT
T2.6x6mm

16



IR

e
il
o
HED

% s

7.EQUIPMENT ILLUSTRATION

Hook & Loop fastening tape
R e

fﬁr:mﬁ::;i o)

M 2x12mm

other side)

AN SR

Il

Rudder control rod
E f21% FliE 8

Socket collar 5
B B 7R R

Rudder contral rod
Approx. 345mm x 1
[EAP R EEET345mm x 1

Y
I [

323mm L

330mm

@ﬂ

HITEC - FUTABA &CH recoiver wiri
HITEC.FUTABA BCHiBUW BSIBISTE

& Channel Receiver is adequate for the requirements of the TREX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH&) and Gyro(CHS) controls.

FEQUS 9 0 RN T REUERER SIS B TMPT - SN - FHIRE -
BURZF A BVE T+ 0o oL P 5 B S R 0 PR (CHE) ERRBD () -

JR 7CH receiver wiring

JR TCHIEWT 2848 5T Bl

T hrottle
e
CH1

CH1
CH2
CH3
CH4
CHS
AUX 1
AUX 2

Aileron

O] T
~mn e
CH2 = =
Elevator -
aﬁﬁmﬁ%
CH3

Rudder

7 channel
recemer

CEIVEEITER

] )
T o
CH4
Pitch - A
g HEF

7-Channel Receiver is adequate for the requirements of the TREX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch{AUX 1)and Gyro(AUX 2) controls.

BN 28 0 R SUE AT RENE DEESOVIEE I b8 70T - S - HEEE -
B ATIET. Tl LI B S e 08 A A MDA (AN 2) ERA R (ALY 1) -

{CH?T)

Gain channel wi

BEIRARE

7

1



8.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION ESCRRIEEEZx2ELUE ALIGIN I//

Installation Method (1) Z&E (1)

Use attached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery
to fix the battery in order to prevent any slip.

e — BN B B - 48 ARV (D) S BSRA
2 e R DR P R R g,
R B -
(]
Hook and Loop Tape(fuzzy)
[FE§iTiE ik
Hook and Loop Tape(hooked)
O _ RS AR
Use Adhesive foam or
Hoop & Loop tape to fix
- == LlEmeaERIiRincEE -

NOTE: When installing the speed controller,
please keep a distance at least 3cm fromthe

receiver to avoid any interference.
57 LEE RSB AR s S Hionkl EeR - B3

od(2) ZEHI(Q)

eed controller,
st 3cm from the

avoid an rference.
FHEEWNFEFEREZEDICnE, FEIPEE

AUGN I//

Canopy nut
MBES®ED « 7

18



AR

(i
b
L
FED

G

7.EQUIPMENT ILLUSTRATION ::&i#z

V

Hoaok & Loop fastening tape
= R T

R 7 il =

M2 2mm

Sacket collar s
B GRE 7 RE ER

other side)

LILTI

Rudder control rad
FEH

Rudder control rod

Approx. 345mm x 1
EHEE R T A mm X T

A23mm V_

A30mm

FUTER M A
CHZ

Throttle
|

CHEd
Ruddor
Friks
CHA

Pitch
YEib

G-Channel Receiver is adequate for the requirements of the T-REX heli.

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch{CHE) and Gyro(CHS) controls.
S BFIARRL AR (IR | bt GEEE L REs S - B DT SRR - TSR
FIRTTEABIFLA - oD TS BT SR AR L BR T HR BREREL T

IR 7CH receiver wiring

IR TCHEW S EFE T EE

Thrattle

.”—_m___ ESC
s T

—
Ailoron — ] chiz
Ard gl Y ] I
i d — A

CHS
Elevator T —
iTidh ¢ FHpR M s Lx 2
e ¥ channe

[
_m_..\_‘n_nﬂ FI AT R
£l
e

[CHT)
Gan channel ware
i R ST SR

Pitch
2k

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Lileron, and especially Pitch{AUX 1)and Gyro(&UX 2) controls.
OEDPEI R e IR TR AR A SRR T AR PR - IR
| W EE LTI R LR R R RO B A B A T

17



12.PITCH AND THROTTLE SETTING Ehes2i7E5d BP9 E

ALIGN

(/4

GENERAL FLIGHT —pgfiTiast

GENERAL FLIGHT
—fRITIET,
Throttle Fitch
iis o s
10C%High speed R
5 ].Q:EE%E +9 ~+14
4 8%
i L B0% ~E5%Hovering
Stick position at h.thhmtlIe1ED5‘a’qullch+9°~+11 3 BOY-ERLE +3
AR EE BP9 006/ Pitch+d -+11°
2 40%
% Low speed
1 E=E o
(1
BG% frrrvrrrerer e '
Eﬁ% e
40% b-es

Stick p-osrtnnat Hoverlnnghrottle ED% Eﬁ%f Prtch+5° +5°
IR 2R GBPIA0R-65%/ Piteh+h-+8

Pit
TIP:It is

AT {ER BPI0%/Pitch OF

2

hrottle Curnee(

e T R S

-

tion S

" o} 'k 1 ill 3
Stick position at Ic-wa hrotlle qur Pitch D° 5 -

)
P * i

ended to use a lower pitch
higher RPM\Head speed.

;- Hts B S

RS

atter power

e 128 o RS -

3D FLIGHT 3D IRARATIRT | IDLE 1:SPORT FLIGHT |
Throttle Pitch
iBPe e
0] 100% +0 ~ 11
4 e5%
3 BO% +3
2 e5%
i 0% -5
JEI."-.I.- > P 'y i BU}J :
n at high/Thra ¥Pitch+ 9 ~ +1{° Lo B—
591 CaiBich+9"—+ 1 1° 80
= i i i :
i i | i
i 2 3 4 6]
T hrottle Curve(Simple Asrobatic Flight)
ZEhf THRT P EB T
B = 2 . J ﬁ | IDLE 2:3D FLIGHT |
Stick position at middle/Throttle Bﬂ’fofpltch D Throttle Pitch
HEFR IR GIBPYACH/ P iteh OF sl 5 3is
5 10%.}%'“ +9 ~+1f
3| e ;
1 R 9~ Af
100%
Stick position at IowahrotlIe ﬂD'ﬂ-"qFPrtch LV | 80~ 90%
HEARESE 3BPT100%/ Pitch-0" --11°

1.Pitch range: Approx. 25 degrees.
2.1f the pitch is set too high, it will result in shorter fight duration

&cmnou and poor motor performance.
it = 3.Setting the throttle to provide a higher speed is preferable to

increasing the pitch too high.

(UG (Pitch) #MTIEM 28
AR UREREDTE %‘Eﬁﬁ?;’]ﬁﬂ%ﬂﬂ?%ﬁlﬁ
3. WNESLEGBEMREDT - EEHEQEEEE}‘{E‘]:&.E

I"‘\_J--—l

J | ]

1 2

3 4 ]

Throttle Curee(30 Flight)
FERITRETUBPISE




13.RCM-BL450M 3500KV POWER COLLOCATION REFERENCE RE2IZEZSER AULIGN I//

Battery &ith: ALIGN Li-Poly 11.1V 2150mAh

Motor Gear Main Rotor Blade PITCH Current(A) approx. Throttle Curve RPM ap
SiEtis TR (B35 i (A) AHE il li:l ] Eﬂﬁﬁ% %:‘c%’]
Hover& +5 10.2 0/50/65/85/100% 2650
0° 132.5 3660
325mm 3K Carbon blade -
14T KR L1 5 Idle 2 19 26.0 100/100/100/100/100% 3280
M1 30.0 3180

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.

ab: 1 EHUERRERRENFERE T ERNEXBERETERZRHEERBNEN - RETETIEN/ RS RERHFa

14,RCE-BL35X BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #2ml385&25 s A9A AUIGN I//

PRODUCT FEATURES &=

. BEC output voltage (6V) shows great performance on the torque and speed of servo.

. Three programmable throttle speed settings to support quick throttle response.

. Include soft start and governor mode.

. Small and compact PCB design for lightweight and simple installation.

. Large heat sink for optimum thermal performance.

. Highly compatible to work with 98% of all brushless motors currently on the market.

. Utra-smooth motor start designed to run with all kinds of brushless motors.

. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide 5ta

. The BEC power outlet utilizes a Japanese made special polymer aluminum electro
noise filtering capability than other brushless ESC on the market, delivering

10. The BEC features dual TO-252 package regulators. They pmuide superic

11. The throttle has more than 200 step resolution that provides great t

.tﬁiﬁﬁiEEEﬁﬁﬂ‘E r _ﬁ[ﬂ%ﬁﬁlﬁiﬁﬁ'ﬂ?ﬂﬂ B E T -
=B ORETUBM R EER - R A R SR T -
BB Riovener Mode ESRITEE -

e e

. g o - -
e UNBLE L ow EEm 5 : BL Speed 2~3S Li-Po
ABERS T BEREE - 80 - I8 - o Controller :
THEERIEOR Low [ EENT o CESTT
GEC iR BHMBERN RN S ES ¥

MR ED *XF&EE?&L}E#&E@_:E“ =
10 EEmEEHMRE 2 T0-202 8% o E58
11 GHPSE 200 ERLL CESHRE - #E 82 hAS

DO~ b=

R E

Lia e TN B 5 T o [ e ]

Throttle Signal

{Receiver)
P ST (HE 8D

SPECIFICATION #3218

Model
ISR

BEC Output Dimension Weight
BECHi -1 Ry 55
2A: 2cells Lithiumz2E / 6-7cells Ni-Mhs#E—+4~5 servos
3cells LithiumzEE [/ 8-9cells Ni-Mh#&E$ >3~ 4 servos 45x22x1 2mm 25g
4cells Lithium:2E / 10-12cells Ni-Mh&EE— 2~ 3 servos

RCE-BL35X

1. Good temper
2. Supporting
3. Supporting

or working at the maximum current
2 ~ 10 pole in/outrunner brushless motors.
RPM: 2 pole 190,000 rpm ; 6 pole 63,000 rpm.
4. Input voltage /' ~ 16.8V(Lithium 2~ 4cells/Ni-Mh 6~ 12cells)
NOTE: When'setting to the Quick throttle response speed, the accelerative peak current will increase.
1. Bl AERTEHEEREBERT -
2. MR TS+ B, P Y M - RS -
3 BEAER 5. 5V~16. 8V (iRE2~4/HE6~12cel I5) -
4. STIESEEE | —@—190,000rpm; 7UE—63, 000rm -

AR RERSBMHREEER - NERMERETEXERE -

FUNCTIONS EmIge

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid iming/High timing.
Generally, 2 pole motors are recommended to use low timing, while 6 or more poles should use Mid timing. High iming gives more power
at the expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.
The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium battery(7.4~ 16.8V). This
option will prevent over-discharge of the battery. The following reference is the guideline for setting the Battery Protection option.
3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery protection mode will
be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare landing. If the voltage of single cell
drops to 3.0V, the second step of battery protection mode will he engaged resulting in power cutoff. (*Note 1) For 11.1V/3cells Lithium
battery, the full charged voltage will be approximately 12.6V. According to this input voltage, CPU will determine that this is a 3cell battery.
First step protection: 3.2V x 3cell=9.6V
Second step protection: 3.0V x 3cell= 9.0V
When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single cell drops to 3.0V,
the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the second step of battery protection will
be engaged. (*Note 1)
Note 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.
NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

21




4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1 Mode, or Helicopter
2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting is "quick speed'. Use this option to adjust the setting according to flight character. For example, setting at Medium or
Quick speed for 3D and powerful flight to make the power response more quickly, but note the accelerative peak current and power expense
will increase.

6. Thermal Protection:When the ESC temperature reaches 80 for any reason, it will engage the battery protection circuit, reducing power
to the ESC. We recommend mounting the ESC in a location with adequate air flow and ventilation.

7. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal.

The ESC will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position. If the throttle position is
at full throttle, it will begin to enter Setup Mode. If the throtte is in any other position, the ESC will emit an alarm and not enter into user
mode for safety precautions.

8. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the Aircraft Locator
Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not receive a signal from the transmitter
for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm will aid the pilot to locate the aircraft This option will not
work with a PCM receiver that has SAVE function enabled, or with low noise resistant PPM receivers.

1 HERTE CRERDBEME /[ nME / 2HE

PEANBE.CEREROLRES /  DEs  SiEA o
!ﬂiﬁﬁﬂ%:@ DR @ELL FERER SR _AERRNE-REAFAEER  ESEENIEEES OUREARTEATER - NEL T BERSE—HARDER - &
ZENIERES UHREARTEASES - AMEAZEEEZSIESERAZEL  BRETHET LETHEMES -
3 RMRERERE: RRESE Li-lon Li-PoSiiL BERE/CHLBERE ﬂ o
E@g%ﬁgﬁi%ﬁﬁﬁ T EMmEAERE AETMAce | |B(7.4716.8V) TREFEASFETH2NERE  LEBERENEETE BEMSAEHEE  LITAE
;E .
3-1Li-lon/Li-PoB it TEFIE : Eif THce| |33, 2VEF ﬂiﬁ‘ﬁmm%?ﬂ%ﬁifiiﬁ {EEHJ"JI'E?EEHEPEE LthiEFE AE RSP - R GEETE  MmEgEce | |JE
EEEIR. VR ERBNE _REFRE T2EAMOELE M EEIEE —BREEDL NATRIEE _BERFRE) -
Bll: Ll—@E 1.1V 3ce | IRE M2 RFEMS . IVEST R HEEEN12.6V - tEATECPUZE A ER3ce| IR -
F—MEER{FRIE 0 3.2Vx3ce | 1=9. 6V  F_MEEIFEIE : 3.0Vx3cel 1=9. 0V
ETEEZREI.BVE - AOTES S e QEEEEHQ.U‘JH#EU'E%IR%HM?J B e )
-2 Li-lon/Li-Podpiifi it EEFE : ©3-1THEEIREA - BEce | |FEFEEIS. OViF - SRIFE —SEHFIE - Bee | |HEEEET2. BVIFR E % & (IF1) -
32 NI EERARRERE BEUEESONESH -
RIBEIRTE  —CEIEHSSE EBEREBES/HSREDI/ESmEDL?
FAR—ERESSHRE BEER-EREED  FAFEENRFUEZHEINED . AEEMIITME - dEs8 per Mode TEEINAE -
S.HMEEFEFENRTE CHERoBER /PE/BE
HEREES" ﬁ EQEEEEE TR ERAEEMENRTIHEEEEENEE - G308 i8dELE! CEWMAOEEENS: R
~EE fEiEE%EEEFHEEEEEH? Hﬂ&ﬁl‘aﬁeﬁ&ﬁiﬁggﬁﬁtﬂ’tﬁjﬁﬁ
fLEERE ETEAAEZERHRIEAEREENEE FHE IC FF CSETHMNEERE REMZIUE  IEF
EM Eﬁﬁ!;ﬂﬂlﬁ‘ﬁ% Liii RS sEEWE-
?gtﬁfﬂ&'%g%ggﬁﬁ EEAEHESETRRE  RETENEIRHERZETE - R ES E At EARTEED - RESTTEN  OF
= T o
. 2RV ERREEAREEBRBZLERELUR  FAEUSHSRER  ETE HERERHETEE - LFITEN - b6
FERPRIEET SAVE HEEZ POM I 1% Eﬁlﬁ,ﬁ! TAE 2 PPM BT HE -

SETUP MODE & E#E1

1.Setup mode: Make sure to connect the ESC to the
system. The second step is to connect the 3 power-
Before you turn on the transmitter,gplease adjust th
battery tothe ESC. You will h irmation sounds

Please refer to the user manual of your radio
ess motor.

2 “‘maximum full throttle position. Proceed to connect the
as you enter the SETUP MODE.

Please refer the attached flow details.
2.Throttle stick positions in Setu etup mode.i ive settings: Brake, Electronic Timing, Battery Protection, Aircraft,
and Throttle Res peed. E ing ha ons. Simply place the throttle stickin the highest, middle, and lowest
positions for e or ex ing (Hard):move the stick to the highest position.
Then timing se th in the middle position.
1.EANREED - B8 3 LERRAESHITEEIRMZ2EATM  MEZ=ERNEE ﬁéi& MR B HNEREIESEY
20 2 MPRE & 51 EHEEER  EANREEN % MERSREEAZRTEE B35 _EEICRESEIREA -
2 IREELP2ME HERE mondE ~ MOEERS - BHEE - REEIRBMPREER ﬁﬁﬁﬁ%aﬁ%%%ﬂm%;ﬂﬁﬁ - F-REEPSS =K
%E;g%%gm P =~ AEHEEH -N:-RERER - HHNESEEES  AIREASXRE  EANF_REFEER - BfNEREEPHE
iE 4 1= "
ode Thr Low Middle High
o iE HT I p =
Bra @Erake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
==t 3 EAREs (1-1) R AR EE (1-2) mEREE-3
Electronic Timing Low-timing(2-1) ®Mid-timing(2-2) High-timing(2-3)
EEEE {EEmE2-1) MR (2-2) =g (2-3)
Battery Protection @High cutoff voltage protection(3-1) | Middle cutoff voltage protection(3-2)
Eihi=RERTE Sl EE R (3-1) &L TR (-2
Aircraft Normal Airpane/Glider(4-1) @ Helicopter 1 (Soft Start)(4-2) Helicopter 2 (Scit Start+ Governor Mode) (4-3
REIRIUERE —hamty / B -1 EFHSER T EREINEE) (4-2) EFHEIET (EEEE-Govener NodeBiRINAE) (4-2)
Throttle response speed Standard(5-1) Medium speed(5-2) @ Quick speed(5-3)
P RS T = (5-1) i (5-2) fRik 5-3)
Note: "@" default setting Chart A
i '@ ZTEREEER A
ESC START-UP INSTRUCTION R#{ERE
Ensure the throttle stick is at Connect battery power to ESC Current Settings Indicator Beeps
the lowest position. BEEE TR MEESRET FeefE s E BT
Sul:.;itm on tranig%iigtﬁﬁﬂﬁ - First mode sound (Brake)
AL i SERETS - At Second mode sound (Timing)
gi@ﬁ&ﬁg% J) ‘h J) %M;g%" sound Third mode sound (Battery protection)

Fourth mode sound (Aircraft)
Fifth mode sound (Throttle response speed)

’ pHDP  Transmitter

o[l detected sound B EhEErley
— I = I VAR . _
DPDP R D
%Ef@giﬁﬂ%&ﬁ&ﬁﬁﬂ%ﬁﬁ)

!

22




CURRENT SETTINGS INDICATOR BEEPS EXPLANATION gl Ee2sRmii

First Beep Group Brake Status Second Beep Grou Electrnnlc Timing
F—EEE FF:EERERT F_EES EREER
» =Brake disabled J5 —Low timing (apply to 2 pole infrunner motors)
—HREE =ﬁ%ﬁ;_ﬁﬁﬁ£ﬁ%mﬂ?ﬁﬁk le infout otors)
_ =Mid timing (apply to 6 pole infoutr unner motors
»D :;g;gake DD coumcassmrsET mD)
- MHD =High timing (apply to high power output)
MID =Hard brake High.t =SE/A GARREIDERE L)
=RAEE i imi i ower ense
LRt BreS e
Third Beep Group Battery protection Fnurth Ele Group Aircraft Status Fifth Beep Grou Thrnttle Response
Cutoff . _ FNEEE REREEREET EhiEEs EP%E% AT
F-FES ThEFEERTERERT —Normal airplane/Glider _Standard
= — SRTR 1% /i YBI D =
J‘r —ngh cutoff voltageprotection 5D =Helicopter 1 (Soft start)
TERE =B FHET BRI - —Med'"'“ speed
St St 4 G Mode)
=Middle cutoff voltageprotection art + Governor Mode =Quick speed
PP —wprmmrE bbb = FLRIE ST (BADREHCovener ode N Rl

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS MRzt EEM RS

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.
Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 mod
Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or ldle Up 2 modes i
higher rotor speed.

Helicopter 2 Mode (Option 4-3):
This option supports soft start as well as Governor Mode features and is applied to Helicopters 2 modes(not suitable
for Normal Flight Mode). When Governor Mode is in use, the throttle should be set betwe ag occurs, lower the
sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not work pr or speed

(due to improper gear ratio), poor battery discharge capability, and improper setting etc. Please make
sure all the proper adjustments have been done when using Governor Mode.
— i REEE GRIEA-1) SERE R —M RS R e -

BARIRY GR35 T O RARSE o B S o - LRI

ting (waqg) occurs due to

8 EGoy v & H"ﬂv ﬁPJEE ldlel ~ -:.‘11{%2#%&51%& ‘*2 TESNO HEE) ; s it /0m-B5 - R RITE RN
E%%E% ” h &JEF’ §§£$ {EtII:%EEFE:} AR EETME =r” { ' ; 3 ' %EEEEEEEE%QEH&
Eﬁuﬁfiwhﬁ‘ﬁﬂ#ﬁﬁﬁﬁﬁﬁiﬁ{iﬁ ThEEG °
SETUP MODE #E{t&EEED
Minimum 4 channel radio is required [Dnl| HiZHE S8 3819t
Place the throtte stick to the highest Connec by 2
position. s » 27
Switch on transmitter, E A N

E%ﬁ%ﬁﬁ@%ﬁﬁgmﬁ%ﬁ#ﬁﬁk er on sound

o Throttle channel adjustment process, the

highest position acknowledge sound.
HRREEFEEMESS

PPNV Ssae e

b
ke 4 P=d=Db=)=b D=DD=LD=Db=D)
» %) ”» Use throttle stick to set preferred Use throttle stick to set preferred
Place the throte stick to the lowest Brake Mode within the 5 tones. Timing Mode within the 5 tones.
sound. Position, the lowest position A confirmation sound will Kick in (Refer to Chart A) A confirmation
acknowledge sound. when finish. sound will kick in when finish.
PSRRI SHERGR R S ROBEIZ BRIEILIRaI RS Bl ROBE 2B RIS B S B R0 T
ﬁg!ﬁm %gﬁﬁ%ﬁﬁ@ﬂiﬁm R EE #E%E %gﬁﬂ%ﬁnﬁﬁuﬁm taREEE
oil E il

» ) M
DO =D =D=M 000-D00D-AAN-SA0-D00 0~ 00-i-D-Do

Use throttle stick to set preferred Use throttle stick to set preferred Use throttle stick to set preferred
Battery Protection Mode within the Aircraft Mode within the 5 tones. Throttle Response Speed Mode

5 tones. (Refer to Chart A) (Refer to Chart A)A confirmation within the 5 tones.

A confirmation sound will kick in ;3;,“'? E"""!gg'%%%ﬁ%g'é ‘g?‘%}?!ﬁ (Refer to Chart A) A confirmation
when finish. SEEIZE i IE sound will kick in when finish.
BT B2 SRS REITIPUSIZINT - 18 LREEre s RRELIE - SRS RSB 2 SR EEL Be R HPISIRYE
ﬁﬁ EE%E FELRETEIRE - EFRFHIEE ﬂﬁ%%g ﬁﬁ-%ﬁﬂrﬂﬂﬁﬁﬁéﬁlﬁ” et

DD DO DDIDA
20 B 2ON) 20D

23



15.FLIGHT ADJUSTMENT AND SETTING RiT@8{FAENEE ALIGN I//

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{Ta1555 /Cal i@ @M1

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until thefingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing "Throtte high/low", "Aileron left/right", "Rudder left/right',
and "Elevator up/down".

3. The simulation flight practice is very important, please keep practicing until the fingers move naturally when you hear operation orders
being call out.

4. Another safe and effective practice method is to use the transmitter flying on the computer
through simulator software sold on the market.

E:.ﬁ gi%ﬁ%%%iﬂﬁﬁjﬁfmﬁ_ﬁﬁj FEREMT - FLETERRONES - LA BHNER - EXFETRME
1 ?I%E% I 2E EDEQ (MESRE i A2 ?EF' EIE?I%E%EEE‘D%E%EQQD
Zﬁ%ﬁﬁﬁf’:‘]ﬁ‘% BT =SHE E‘l'! TOIA TE) - WEREBFS/ME -8R A/ - FEREl/RRDORL/ aRFLD -
JRBRNREHEEE - FEERBEI A HFEER - FissiERESRLsoRED -
4. EN—BEEY - RZEHEELI - LEEEMENSHEREENEE - LIRS Sk CIEREMT - AGTSELDRNRE -
Mode 1 Mode 2 lllustration B
[ Aileron Fj32 | il Mose laft Move right
T 5
g” oLt g” o -~ =
Rotate left otate right
8l i

| Elevator 7}iF/ &1 |

Fly forward - Iy backward
A % f

n@i

Throttle :{HFY

FLIGHT ADJUSTMENT AN S WBRRITHBRIS

+ When arriving at the flying field.
* BIERTE

(g‘:?,JCheck if t i ers are fully charged.
OFRIER—
© 25128 F0iE

N

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency

you are using. Frequency interference can cause your model, or other models to crash and increase the risk of danger.
R{ERTIEEEMEERME - BERMPIEIEER - WSHHRPHR I ET{FEARIEER - HE RSN T B S X MBI ERE -

STARTING AND STOPPING THE MOTOR ZE#l{F L&
&C?EUTEH

First check to make sure no one else is operating on the same | | A\ “4TON

frequency. Then place the throttle stick at lowest position and -
turn on the transmitter. Check if the throttle stick is set at the lowest position.

& RN E A ERERAEF - AT RS SR BrPusREIER - | | EUBFIEREERERILE -

% Check the movement. @,‘-Are the rudders moving according to the controls?
KN ETER ©Follow the transmitter's instruction manual to do a range test.

lk“)ﬁﬂﬂ'ﬁxsﬁ%%ﬁiﬁ]ﬁ[’]ﬁ@] ?
k“)ﬁ?&%ﬁﬂ%ﬁﬂﬂﬁiﬁnﬂﬁﬁﬁﬂﬁi

ON! Step1 ON! Step2

OFF! Step3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
ofRl S E 28 EIrERHER REEAE Ry a5t LR TR ERZEST -

24




Main rotor adjustments FhsieiE e

&C%UTIQN
Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
s ZEENIFRERE - SAISEE R E Db BYEE R -
1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.

4.Linkage rod (C): Sll Eltch trim.
1. 38%E80 ?‘HED iﬂiﬁﬁﬁﬂﬂﬁuﬁﬁ 5 T EERERVAGHEOVE [ BREECET - TR i8I B e -
¢ BIEHEEERSERESINERL - ERERERINERT - (R EEE Tie=REE) -
3 f%iﬁﬁé;ﬁ% ?gﬁ%ﬁﬂﬁiﬁﬁﬁﬂﬁﬂmmﬂmm AFSEEE 2R —<REEESUREESE "B gUEE - AILVETIZIFEm -
1= :|: o |:| °
A.When rotating, the blade with higher path means the pitch too big. Please shorten pitch linkage rod (C) for regular trim.

B.When rotating, the blade with lower path means the pitch too small. Please lengthen pitch linkage rod (C) for regular trim.
A DESERE) RSN SNEUE RE SRRk (PITCH) BX » 55888:81%F (0) 21k -
B . NE=EE ) B AR fEs=Fomagee PITCH @/ » s5a8=31F (CELE -

AT

':AJ

Color mark
A BETE AT hr

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking

to make sure the rotor is cormrectly aligned. After tracking adjustment, please j; ——— S
check the pitch angle is approx. +5~6" when hovering. -
A HERER T S SRS - 5B EE R - (PIERMNGELE -
LRI - 188 — TP ILchBE (L {FIeR R AH) +5-6

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #)8RTi2 TS
/A CAUTION

(©)Make sure that no one or obstructions in the vicinity.
(©'¥You must first practice hovering for flying safety. This is a basi

(Hovering means keeping the helicopter in mid air in a fixed
:ﬁE; G IS B AFUIRRETD -
OR ITMTEE » MMLBTHEFIE - SEMRTETFRIE (FHE: EXR #7H

agg;-PIease st_and approximately 5m diagonally behind
CfRE8l - BIOTEAEEBOIANR -

Beginner may install a training land

caused by offset effect while landing
W25 P O] LATL fl fREE5E » Ol SEQINEEEYE i
HEFHIEET -

STEP 1 THROT

Z/\When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

CEERMHEIGRINE - SISREBPIARMET -
HERERMItDE CHA T EERHRE S BPIRHIEIR -

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE BIEAFHZHblIRE

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.

1 18IS EIEPYELR -

2 (PERBKER BHO®E/ OB/ BAL/OE - B8N E
BRI EEFIHERBHCRRRLUSE -

Mode 1 Mode 2

(©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position
diagonally behind the helicopter 5m and continue practicing.

(©If the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue
practicing.

OEEFBMERDE @ SFEEEPIEERS - MEBIECHUE:ER M ERNNN BRSNS -

OfRUIEFMMNEHT NS » FrEEERM - I EFMEIANARIERE -

STEP 3 RUDDER CONTROL PRACTICING ISmfeR{FRE

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly move the

rudder stick in the opposite direction to fly back to its original position.
1 ABI8FEEHPS IR -
2 THEF MR ING - AREB RO ORERILFEF MREFEMMIE -

25




STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on the ground and practice
within the circle to increase your accuracy.

BIMES stepl-3 @WERE S » 0 L EE BT S 0E EEH E MmERT - CUSIHRISEREEE - .
©¥You can draw a smaller circle when you get more familiar with the actions. \ v
OBIRE BRI/ - (ROLIES ) HEE - ' Narrowthedirele! /'

/
N ﬁﬁj ﬁ@ ?> A
STEP & DIRECTION CHANGE AND HOVERING PRACTICE &&= #nailmEEhe S T ~

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1 to 4 by standing right in front of the helicopter.
EFEEstep] -INFRA S » T EHE S #AZ2 HRigEEstepl -4 - 2% - T EFHBAGE2ERSEEE -

ADJUSTMENT OF EACH TRIM R{IEH{FIES

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.

IBIEEBPIERR - EEF MM EFEINER - SEFMIECNE00 » S{ERMEEZEINTE -

1.Adjustment of rudder trim FEEH O

Just before the helicopter lift-off, the nose lean left/right...
When leans right, adjust the tim to left side.

When leans left, adgst the trim to rlght side.

R

ﬁ _o
[%]

2.Adjustment of elevator trim ZFEEA 260008
Just before the helicopter lift-off, the nose lean
forward/backward...

When leans forward, adjust the trim down.
When leans backward, adJust the trim up.

T

3.Adjustment of Aileron trim FF%22 51
Just before the helic:opter lift-off, the body lean lef

He \ Il': Ep Eﬂﬂﬁ'ﬁ

Cause Way to deal
RE Ef S
. Adjustment of pitch rod has Adjust the length of linkage rod(C)
S ong not been done. —>Slight trim
PITCHEIRREE A F13 AEEROEE
w rotation of the rotor * Pitch of main blade is high. % Lower the pitch about 5~ 6 during hovering
FheRiSE{REE = NESREUP | TCH{R % (The rotation should be about 2,300~
 Throttle curve is too low 2,500rpm during hovering).
during hovering. *FEP ILChBEER tch¥5-6 (SEElSEhe M A4
(S NEFSHP I R 2.300-2.500rpm)
* Heighten the throttle curve during hovering.
[luring Hovering 3 S S HE R R
e High rotation of the rotor * Pitch of main blade is low. * Adjust the pitch rod(C)(The rotation should be
FleRBERS “ ENERREUP | TCHRIE about 2,300~2,500rpm during hovering).
* Throttle curve is too high Y HESER () (SHElFEIERA A2 . 300-2. 500RPM)
during hovering. * Lower the throttle curve during hovering.
* (S RS HPIEE B e FEHE IS DE R R
The tail leans to one side during * Failure setting of tail * Reset tail neutral point
hovering, or when trim the rudder neutral point *EEPIE
and return to the neutral, the tail * EPIREEETS *Increase the sensitivity.
lags and cannot stay in a control | % The sensitivity of the gyro wITT0EE
e oY ©f R Bt G . RESEHE | % b
e e, ORI RE R LE By | *ORERERRE
{FIEEAEALEL -
The tail wags left and right during | The sensitivity of the gyro Decrease the sensitivity.
flight at hovering or full speed. is high. EHERE
(SR PSS ER T O OHEE - EEEGEE RS

#:If the problem is still there even after tried above, stop flying and contact with your seller.
FIEMFELl LR - (DPAELNESERT - BB AT I EE TRUAE i5mE -

26




16.PART NAMES AND OPTIONAL PART LIST 3ai=i+3aiEMRkmo0ai

27



1 HH20186 Thrust bearing IFHEE A | ¢ 3% ¢ 8x3.5mm 2
2 W10055-1 Washer TGl | o559 8x<0.4mm 2
3 HMRE4:. Bearing @ | o dx o 8x3mm 4
4 45H001 Metal main rotor holder FETHEFRTE [ 12x27< 11 5mm 2
) 457003 Linkage ball A (M2.5x4) RERA(MZ2.5x4) | ¢ 4.75x13mm 2
&) T52016 Socket collar screw EEAEHIERE S | M2x18mm 2
7 N10030 M3 Nut MIBOEARIE | M3 2
g8 45H007 Metal main rotor housing FEFIEEGETHE | 17x37.5¢11Tmm 1
9 HH2021 Damper rubber 80 fEEnEE 807 @ 4% ¢ 6. 5xdmm 2
10 45H015 Spacer EIEEE | odx g 15.6x1Tmm 2
11 HH2003-1 Pin TEAER | ¢ 1.5x18.7mm 2
12 45H012 Feathering shaft fEi | ¢ 3x ¢ 4x5Tmm 1
13 WA10020 Washer TG | ¢ 2x ¢ 6x0.6mm 2
14 TE2006 Socket screw BB HiEs | M2x6mm

15 TE2012-1 Socket collar screw EIEAHIEES | M2x12mm

16 N10020-1 M2 Nut MOIRIE

17 45H016 Metal head stopper S B IEREsE

18 152005 Socket screw iSE]Es

19 457001 Ball link A 2
20 K 110024 325D Carbon fiber blade 2
21 45H002 Metal SF Mixing arm 0.25%3 95mm 2

22 HFMR52ZZ | Bearing R | ¢ 2¢ ¢ 5% ¢ 6x2.3mm 6

23 W10020-1 Vasher TG | ¢ 249 3.6x0.2mm 2

24 T52008 “ EBAEERH | M2xemm 2
25 HH4006 m 2.5) IREBA (M2x2.5) | 9 4.75x7.18mm 4

26 45H014 Me bar seesaw holder HEEEEETEE | 236 1x16.9x7mm 1

27 HIMR 52 ng A | ¢2¢5%x2.5mm 2

23 T52055 Socket button head collar screw  LFEN B#MERS | M2x5 5mm 2
29 45H003 Metal fiybar control arm FEEEERTHE | 26%x9mm 2
30 45H028 Flybar control rod TEEBEITHEEIE | ¢4.2x39mm 2
31 T62004 Socket screw EEAEER | M2x4mm 4
32 T73003 M3 Set screw M3LERIRHR | M3x3mm 2
33 HH4024 Flybar rod FEHEE | ¢ 1.97x220mm 1
34 HH4022 Flybar paddle TR 2
35 457002 Ball link B EAFIBE | 24x2.3mm 2

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

ARBEANME ~ BRAZAHRDE HSNERSS - AOaRALUCEIRI<Z
BT » MWEETEENETS @ (TOUEHNURE) » BLURHRBERE -

28







26 45H013 Main shaft Ef | 3% g 3x118mm 1
a7 A5H017 Main shaft spacer FEEF | ¢ 5% 9x0.1mm 2
38 45H004 Metal washout control arm FEIS EEEES | 2547x5.5mm 2
29 HFMRE2Z7-1 | Bearing Bl | o 2% a0 5% 0 6x2.3mm 4
40 W10020-1 Washer T | ¢2x¢3.6¢0.2mm 2
41 752008 Socket screw BB A AR | M2x8mm 2
472 HH40065-1 Linkage ball A (M2x2.5) TROBA (M2 . B) | ¢4 75%7.18mm 2
43 A5H005 Radius arm RadiusiEtE | 19.5x4 5x2.55mm 2
44 HE81Z27 Bearing s | o 1.5 g d4x2mm 4
45 T50004-2 Socket button head screw HEEA VAR | O#dmm 4
46 HH5002L-3 Metal washout base FEONIEE | 123x13x9.8mm 1
A7 CCPM Metal Swashplate T ECCPM+SE84A 1
48 HH40065-1 Linkage ball A (M2x2.5) TREEA (M2 .5) | @4 75x7.18mm §
49 HH4011S-2 Long linkage ball (M2x2.5) B FEEE (M2x2.0) | 94 .75%19.68mm

50 HEBOO03-2 Shaft ring EBEo@ERE | ¢6x¢8x1.6

51 HEGO0S Main gear case FEF ) EE

a2 HFOG12-1 One-way bearing

o3 HEGOOZ One-way bearing shaft

o4 HEGOO6 Main drive gear 1
o5 HEGOO7 Autorotation tail drive gear 1
o6 S72004-1 Cross screw N2xdmm 4

a7 TE2012-1 Socket cc MZx12mm 1

58 N10020-1 Nut MR [ M2 1

29 452004 ‘ R0 4

60 HZ003-2 m EIRC | 9 1.3x32mm 2

30



@W.H —3) |

31




61 45B002 Carbon fiber main frame itk il = BB B4R | 199 33x96 .75x1.2mm 2
62 A5B005 Battery mount EE TEEE | 74 24x96 751 .2mm 1
63 45B003 Carbon fiber bottom plate e 4 T RE AR | 120%26x1 6mm 1
64 45T025 Tail servo mount iR ERE e !
65 458004 Anti rotation bracket +SERIEHT | 62x28.4x29.75mm 1
66 45B008 Canopy mounting bolt H0E S IEE T | ¢ 4x24mm 2
67 T72512 M2.5 Set screw M2. DIEERRR [ M2 5¢12mm 2
63 A5B00A Metal bearing holder FETEETERE | 50526x7Tmm 2
R HE85Z7 Bearing B | ¢ 5x ¢ 11x5mm 2
70 45B007 Motor mount SHEBITERE | 32¢26x4mm 1
71 45F001 Landing skid FEI42 | 106x 11039 5mm 1
72 45F002 Skid mount BAI29E R EE | 26x6xTmm 3
73 T52505-1 Socket button head screw FEIBATVEERE | M2 5<5mm 27
74 SO2R0AB Socket button head self tapping screw X EEMABENER | T266mm 14
75 T52510 Socket button head screw FEEASVEES (M2 5010mm 2
76 W10026 Washer TG | ¢ 2.6x ¢ 5.8x0.6mm 3
77 457004 Ball link el

78 HZ037-2 Linkage rod(D) E1E0 | 9 1.3x18

80 752008 Socket button head screw ¥ EBAT AR ‘

51 W10020 Washer

82 50H012-1 Linkage ball A (M2x3.5)

83 N10020-1 M2 Nut 3
85 50H012-1 Linkage ball A (M2x3.5) 1
86 N10020-1 M2 Nut 1
87 S92606 Socket b self tapping screw EETUEH | T2.6x6mm 4
88 W10026 Washer TG | ¢ 2.6x ¢ 5.8¢0.6mm 4
89 otor ' FOIE | 3500KV 1
91 HG3514 | w LATROEEE [ 147 1
92 T73003 m M3LETRIRAR | M3x3mm 1
93 45B009 S 1
94 HB8003 ca ut HTREER | ¢ 23x ¢ 7x3.6mm 2
95 ail drive gear assembly pEE(EEEE A 1
96 HIMR 82! Bearing I | ¢ 2 ¢ Bx3mm 2
97 45T005 Long umbrella gear HERFEE | ¢ 26x ¢ 12.8¢19.25mm 1
98 5010677 Bearing #5 | ¢ 6x ¢ 10x3mm 2
99 45T001 Tail boom mount (Left) MEREEEELE (7D) | 64.25¢32.5x14 5mm 1
100 457002 Tail boom mount (Right) HMBEEBETE (B) |64.25x32.5x14 5mm 1
101 457003 Hexo mounting bolt FUEB R | 4595 9mm 4
102 HT2004 Tail boom BE | ¢ 11x ¢ 12%347mm 1
103 HT9004 Tail control guide EEFIEEITER | ¢ 12.2¢ ¢ 14.6x4mm 2
104 457004 Ball link e 2
105 45T026 Rudder control rod EACEHER | ¢ 1.23x330mm 1
106 Torque tube EEghae ]
107 AET024 A Torque tube bearing holder EFEE S | ¢ 55 ¢ 11.25¢3mm 1
108 HMRE84ZZ Bearing I | ¢ 4% ¢ Bx3mm 1

32




33



109 45T009 Metal tail unit set TEIEEEE 1
110 S0T106ZZ Bearing s | o 6x g 10<3mm 2
111 45T010 Collar EELAEHE | 0o 10x7mm 1
112 45T0O0S Long umbrella gear MEEER | 026x0 13.8x19.25 1
113 45T019 Vertical stabilizer mount FEEHEETEE | 16xdmm 1
114 457013 Carbon fiber vertical stabilizer igEEE | 114212111 2mm 1
115 45T019 Carbon fiber horizontal stabilizer fedE 7 T EE | 91.86x22.36x1.2mm 1
116 45T015 Metal stabilizer mount (Upper) ZEEZHETE LML | o 11.8¢19.8x6.25mm 1
117 4570186 Metal stabilizer mount (Lower) SEJCEEETETFE | ¢ 11.8419.8x7.5mm 1
115 152012 Socket screw EEREER [ M2C2Zmm 2
119 45T020 Tail boom brace end EaEHigseuy | 262x3.0mm 2
120 152506 Socket button head screw HEBAER | M25xEmm 2
121 152508 Socket button head screw HETEASEEA [M2.5x8mm 2
122 162018 Socket screw BEEM 7 HRLs | M2x18mm 2
123 A45T007 Metal plate(L) SEE#EA AN | 26x156.05mm 1
124 45T008 Metal plate(R) TEESHECHEHE | 26 75x15x15mm 1
125 HWMREE2Z7 Bearing B | & 3% g 8x3mm 2
126 45T011 Aluminum bolt EsEiEfaisit | o4x15.5mm 1
127 Tail rotor shaft assembly EiEinig

128 T52005 Socket screw EEA AR | M2xomm

129 HT4009 Tail rotor control arm EIERE e H|E

130 HMRE52Z7 Bearing 1up=y

131 | W10020-2 | Washer |

132 W10020-1 Washer

133 T12009-1 Collar screw

134 50H012-1 Linkage ball A(M2x3.5) 1
135 HT7002-1 Slide shaft 1
138 HT7004A Bearing holder 1
137 HT7004E Collar ¢4 g 5.1x0.3mm 1
138 HWMR 7477 Bearing B | odx o Tx2.5mm 2
139 HH4025-1 Linkage ba 5 REEE (M2x2.5) | ¢4.75x6.3mm 1
140 L T7005 m -— B ETEE|E |19 5x6x5mm 1
141 | HT7003E ink BHH[EIRTE | 051311 58x4 2mm 2
142 50T106 EiEEBEHEA | ¢ 2x ¢ 3x4mm 2
143 HT7003 EiEEEHER | ¢ 2x ¢ 3x2.5mm 2
144 T12008 HMERH [M2x8mm 4
145 T12006 ar screw EWER A [ M2x6mm 2
146 | 45T013 Metal tail rotor holder TR EIETTEE | ¢ 59X ¢ Bx14mm 2
147 HT6001S-2 | Tail rotor hub FEIEETEEE | ¢ 8x17.2mm 1
148 HMRE3ZZ Bearing B | o 3x g 6x2.5mm 2
149 HMR52ZZ Bearing A | ¢ 2x 0 5x2.5mm 2
150 | W10020-1 Washer 4 | ¢ 2x 0 3.6x0.2mm 2
157 T52008 Socket screw EEAEERS |M2x8mm 2
152 | T73003 M3 Set screw MILER R | M3x3mm L
153 45T014 Tail blade e [61x15.75x2.6mm 2

34




www.align.com.{

www.align.com.tw
www.align.com.tw

4 A
Specifications & Equipment/f{R 18 B2 {is:

Length/# 5 £: 635mm

Height/# 5= :230mm

Main Blade Length/=E i 2 K£:325mm
Main Rotor Diameter/=EEB&E:710mm
Tail Rotor Diameter/EfEEBEE: 158mm
Motor Pinion Gear/S§5:EFE5: 14T

Main Drive Gear/{& &) Fggdg: 150T
Autorotation Tail Drive Gear/EEE)FE5: 106T
Tail Drive Gear/EE (& &)g5: 25T

Drive Gear Ratio/Eéi{E&)tt:1:10.7:4.24
Weight(w/o main blade)/Zt#5: 4509

\Flying Weight/£fid &: Approx. 780g
J

. = =
MEOTT gﬁ = =
4 S el il “J g ﬁ
-— [ |
< > < 635mm >
Features:

Newly designed head block with high rigidity and stability / Single piece integrated design of main bearing block and servo mount
Single piece integrated design of anti-rotation guide and gyro mount / Single piece integrated landing gear.

Highly stable flybar control system / High precision bearing mixing arms / Newly designed high resolution swashplate.

Single piece battery mount with integrated canopy mount designed to bring CG closer to disk plane.

Highly rigid frame with single piece carbon side and bottom plates / Highly efficient shaft driven tail design.

Weighted tail rotor blade grips to repel centripetal forces / Straight-up in-frame rudder servo mount for improved geometry.

Newly designed aerodynamic canopy / Newly designed high torque motor / Newly designed high strength main blade grips.

SSHHTESEARIS IR S)
AUIGN CORPORATION LIMITED MADE IN TAIWAN PartI 2009.Aud.15 coosos



